
Municipal Wastewater 
Denitrification Evaluation
City of Windom, Minnesota

July 29, 2016 – Revised November 4, 2016

Bolton & Menk, Inc. Project No. T22.109023

Submitted by:
Bolton & Menk, Inc.
12224 Nicollet Blvd
Burnsvillle, MN  55337
P: 952-890-0509
F: 952-890-8065

Prepared by:

wq-wwtp5-91





 

 

 

MUNICIPAL WASTEWATER DENITRIFICATION EVALUATION 

CITY OF WINDOM, MINNESOTA 

 

 

JULY 2016 

BMI Project No. T22.109023 

 
 
 
 

 
 

I hereby certify that this plan, specification or report was prepared by me or under my direct supervision, and 
that I am a duly Licensed Professional Engineer under the laws of the State of Minnesota. 

 

Signature:    Typed or Printed Name:   Lana Tullis, P.E. 
[...]
VSS/day. Complete denitrification was achieved under all scenarios utilizing both 

external carbon sources. However, the maximum denitrification rate for ethanol (0.64 g 

N-NOx
-/g VSS/day) was 6 times higher than for methanol (0.11 g N-NOx

-/g VSS/day).  

Kuba et al. (1996) used a laboratory scale two-sludge system consisting of two SBR’s 

and a “nitrate exchange vessel”. Wastewater with influent ammonia (NH4
+) 

concentrations of 119 mg/L (days 0-170), 105 mg/L (days 170-183) and 112 mg/L (days 

183-193) were loaded into the reactor. In the effluent of the reactor system, NH4
+ 

concentrations were approximately 15 mg/L and nitrate was not detected. Overall, the 

system achieved a 90% total nitrogen removal efficiency. A system of this design was 

also proposed to remove phosphorus and achieved 100% phosphorus removal during the 

duration of the study. However, it is important to note that the Solids Retention Time 

(SRT) was a key variable in controlling the rate of nitrification and denitrification.  

Adding additional carbon sources plays a key role in promoting denitrification. Chen et 

al. (2015) describes the importance of adding additional carbon sources to promote 

denitrification and biological nutrient removal in Sequencing Batch Reactors (SBR’s) 

using activated sludge. Chen et al. (2015) used several carbon sources: acetate, 



  
Windom, MN – T22.109023 Page 2-10 
Municipal Wastewater Denitrification Evaluation Prepared by Bolton & Menk, Inc. 

propionate, glucose, methanol, and ethanol (typical sources). With an influent ammonia 

concentration of 40 mg/L, acetate had the highest total nitrogen removal (93%) while 

ethanol had the lowest total nitrogen removal (63%). The addition of an additional carbon 

source and type of carbon source can have an impact on the level of denitrification and 

total nitrogen removal. 

Cherchi et al. (2009) evaluated and compared three carbon sources, MicroC, methanol, 

and acetate, in terms of their denitrification rate and kinetics, effect on overall nitrogen 

removal performance, and microbial community structure of carbon specific denitrifying 

enrichments. The three carbon sources were added into laboratory Sequencing Batch 

Reactors (SBR’s) with activated sludge. MicroC had a maximum denitrification rate of 

6.4 mg N/g VSS-h while methanol had a maximum denitrification rate of 6.1 mg N/g 

VSS-h. Acetate had the largest denitrification rate at 13.6 mg N/g VSS-h. All three 

carbons sources proved to effectively remove nitrate from wastewater.  

Determining what carbon source to supplement into a denitrification filter is important. 

Several common carbon sources are methanol, ethanol, glucose, sucrose, and other 

proprietary substances, such as MicroC (Onnis-Hayden and Gu, 2008). Onnis-Hayden 

and Gu, note that MicroC is a proprietary substance that was designed for use as an 

electron donor for biological denitrification of wastewater. It was developed as a viable 

option to replace methanol without the safety hazards.  

Ledwell et al. (2010) investigated the use of MicroC and optimizing deep bed 

denitrification filters at a wastewater treatment facility in Colorado. The MicroC was 

used as an alternative carbon source over methanol. Ledwell et al. (2010) found that total 

nitrogen removal, as a percent reduction was almost the same for methanol (89.2%) and 

MicroC (89.3%). During the cold weather testing, the MicroC removed 86.4% of the total 

nitrogen indicating high removals can be achieved during winter months. Most of the 

testing was conducted with a nitrate set-point of 1 mg/L. It was noted that although 

MicroC proved to be a viable alternative carbon source for denitrification filters, these 

alternative carbon sources can have different yields and denitrification efficiencies. 

MicroC is a promising alternative carbon source for use in denitrification filters. 



  
Windom, MN – T22.109023 Page 2-11 
Municipal Wastewater Denitrification Evaluation Prepared by Bolton & Menk, Inc. 

Biological nitrogen removal has been studied extensively to understand the process 

behind nitrification and denitrification. The processes for each required careful 

consideration and understanding of the basic principles behind how the microorganisms 

react and consume the substrate. The principles behind nitrification and denitrification 

can help develop and design systems to effectively remove nitrogen to protect the 

receiving waters. 

C. TOXICITY 
High levels of ammonia and nitrate in freshwaters can have a significant impact on the 

water quality. Nitrogen compounds that are discharged into the environment can cause 

serious problems such as eutrophication of rivers and deterioration of water sources as 

well as a human health hazard (Fernandez-Nava et al. 2008).  

In freshwater systems, ammonia, nitrite, and nitrate pollution can have a significant 

impact on water quality as well as economic impact. High nitrate levels can affect 

freshwater fish species. Lewis et al. (1986) studied the effect of nitrite of certain fish 

species and found that different nitrite levels can prove toxic to different species of fish.  

Camargo et al. (2005) reports that nitrate toxicity to freshwater and marine fishes 

increases with increasing nitrate concentration and exposure. The level of toxicity 

depends on the fish species and the concentration of nitrate. Nitrate becomes toxic to 

aquatic organisms because it coverts oxygen carrying pigments to forms that are 

incapable of carrying oxygen.  

Along with the environmental impacts to fishes and aquatic animals, high concentrations 

of nitrate and nitrite in drinking water supplies is also a public health concern as it can 

cause adverse health effects in very young infants, such as methemoglobinaemia (Blowes 

et al., 1994). This process involves the nitrate and nitrate reacting with haemoglobin in 

the blood and converting it to methemoglobin, allowing no oxygen transfer to the cell 

tissues (M.A. Gomez et al. 2000). 

Many wastewater treatment facilities have permitted levels of nitrogen they can 

discharge. These wastewater treatment facilities are considered a point source for 

discharge of water. Without proper management of nutrients, treatment facilities could 



  
Windom, MN – T22.109023 Page 2-12 
Municipal Wastewater Denitrification Evaluation Prepared by Bolton & Menk, Inc. 

discharge elevated levels of ammonia and nitrate into the receiving waters. New 

treatment strategies have emerged leading to high total nitrogen removal to help protect 

water sources from pollution.  

D. REFERENCES 
deBarbadillo, C., Rectanus, R., Lambert, S., Parker, D., Wells J., and Willet, R., (2005, 

June). Evaluating Denitrification Filters. Water Environment & Technology. 1-8. 

Blowes, D.W., Robertson, W.D., Ptacek, C.J., Merkley C., 1994. Removal of 

Agricultural Nitrate from Tile-Drainage Effluent Water Using In-line Bioreactors. J. 

Contaminant Hydrology. 15:207 – 221. 

Camargo, J.A., Alonso, A., and Salamanca, A. (2005). Nitrate toxicity to aquatic animals: 

a review with new data for freshwater invertebrates. Chemosphere 58: 1255 – 1267.  

Chen, Hong-bo., Wang, Dong-bo., Li, Xiao-ming., Yang, Qi., and Zeng, Guang-ming. 

(2015). Enhancement of post-anoxic denitrification for biological nutrient removal: effect 

of different carbon sources. Environ Sci Pollut Res. 22: 5887 – 5894. 

Cherchi, C., Onnis-Hayden, A., El-Shawabkeh, I., Gu, A. (2009). Implication of Using 

Different Carbon Sources for Denitrification in Wastewater Treatment. Water 

Environment Research 81: 788 – 799. 

Fernandez-Nana, Y., Maranon, E., Soons, J., and Castrillon, L. 2008. Denitrification of 

wastewater containing high nitrate and calcium concentrations. Bioresource Technology 

99: 7976 – 7981.  

Gomez, M.A., Gonzalez-Lopez, J., and Hontoria-Garcia, E. (2000). Influence of carbon 

source on nitrate removal of contaminated groundwater in a denitrifying submerged filter. 

Journal of Hazardous Materials 80: 69 – 80. 

Jimenez, Jose (Date Unknown) Short-Cut Nitrogen Removal: A State of the Art Review, 
Brown and Caldwell Presentation. (http://www.cwwuc.org/pdf/Short-
Cut%20Nitrogen_Jimenez_Final.pdf, Accessed 11/04/2016) 
 

http://www.cwwuc.org/pdf/Short-Cut%20Nitrogen_Jimenez_Final.pdf
http://www.cwwuc.org/pdf/Short-Cut%20Nitrogen_Jimenez_Final.pdf


  
Windom, MN – T22.109023 Page 2-13 
Municipal Wastewater Denitrification Evaluation Prepared by Bolton & Menk, Inc. 

Kuba, T., Van Loosdrecht, M.C.M., and Jeijnen, J.J. (1996) Phosphorus and nitrogen 

removal with minimal COD requirement by integration of denitrifying dephosphation and 

nitrification in a two-sludge system. Water Research 30: 1702 – 1710. 

Ledwell, S., Fabiyi, M., & Farmer, G. (2010). Optimizing denitrification with non-

methanol carbon sources in deep-bed denitrification filter technologies. Proceedings of 

the Water Environment Federation, 2010(17), 548-565. 

Lewis, William M. Jr., and Morris, Donald P. (1986). Toxicity of Nitrite to Fish: A 

Review. Transactions of the American Fisheries Society 115: 183 – 195.  

Onnis-Hayden, A., & Gu, A. Z. (2008). Comparisons of organic sources for 

denitrification: biodegradability, denitrification rates, kinetic constants and practical 

implication for their application in WWTPs. Proceedings of the Water Environment 

Federation, 2008(17), 253-273. 

Rittmann, Bruce E., and McCarty, Perry L. (2001) Environmental Biotechnology: 

Principles and Applications. McGraw-Hill Education, New York, NY.  

Tchobanoglous, G., Burton F.L., Stensel, H.D., and Metcalf & Eddy (2003). Wastewater 

Engineering Treatment and Resource Recovery, 5th Edition. McGraw-Hill Education, 

New York, NY. 

Van Riij, J., Tal, Y., Schreir, H.J. (2006). Denitrification in recirculating systems: Theory 

and applications. Aquacultural Engineering. 34, 364 – 376. 

Winkler, M., Coats, E.R., Brinkman, C.K. (2011). Advancing post-anoxic denitrification 

for biological nutrient removal. Water Research 45: 6119 – 6130.  

Water Environment Federation and ASCE/EWRI Manuals and Reports on Engineering 

Practice No. 30 (2006). Biological Nutrient Removal (BNR) Operation in Wastewater 

Treatment Plants. McGraw-Hill Education, New York, NY. 

 
 



  
Windom, MN – T22.109023 Page 2-14 
Municipal Wastewater Denitrification Evaluation Prepared by Bolton & Menk, Inc. 

 

 

 

This page intentionally left blank. 



  
Windom, MN – T22.109023 Page 3-1 
Municipal Wastewater Denitrification Evaluation Prepared by Bolton & Menk, Inc. 

SECTION 3 WINDOM WASTEWATER TREATMENT FACILITY 

The City of Windom, Minnesota owns and operates an extended aeration activated sludge 

treatment facility that discharges into the West Fork of the Des Moines River in accordance with 

National Pollutant Discharge Elimination System (NPDES/SDS) permit MN0022217. The 

facility is designed to treat an average wet weather flow of 1.83 million gallons per day (MGD) 

and a carbonaceous biochemical oxygen demand (CBOD5) load of 1,500 lb/day. The extended 

aeration facility is designed for complete nitrification, or conversion of influent ammonia and 

organic nitrogen to nitrate with aeration capacity for a total nitrogen load of up to 1100 lb/day 

(TKN). 

Treatment processes include a main lift station, mechanical screening and grit removal processes, 

activated sludge basins, final clarifiers, media filtration and chlorine disinfection. Biosolids 

processes include thickening, aerobic digestion and liquid storage prior to land application. An 

aerial overview and block process flow diagram for the Windom WWTF are provided as Figures 

3.1 and 3.2.  The following provides a brief overview of current effluent limits, historical facility 

loading and performance, as well as current nitrogen removal efficiencies. 

A. WINDOM EFFLUENT LIMITS AND MONITORING 
Monthly average effluent limits regulated by the NPDES/SDS permit for the Windom 

WWTF are summarized in Table 3.1.  A copy of the NPDES/SDS permit is found in 

Appendix A.  As indicated, current effluent nutrient limits include a 5 mg/L limit for 

CBOD5 and a seasonal ammonia nitrogen (NH3-N) limit ranging from 1.0 mg/L to 8.2 

mg/L.  Additional limits include TSS, fecal coliform, residual chlorine, dissolved oxygen, 

pH and chronic toxicity.   

Monitor only requirements include phosphorus, TKN, nitrate plus nitrite, copper and 

salty discharge parameters (chloride, calcium and magnesium hardness, specific 

conductance, total dissolved solids, sulfates, bicarbonates, sodium, calcium, magnesium, 

potassium and whole effluent toxicity). 

Historically, the treatment facility has maintained effluent compliance with the exception 

of Ceriodaphnia dubia chronic toxicity.  A toxicity reduction evaluation (TRE) for the 

facility identified nitrate+nitrite as a suspected source of observed toxicity.  Therefore, 



  
Windom, MN – T22.109023 Page 3-2 
Municipal Wastewater Denitrification Evaluation Prepared by Bolton & Menk, Inc. 

the proposed denitrification evaluation provided an opportunity to evaluate denitrification 

potential as well and the associated impact of nitrate concentrations on effluent toxicity. 

 

Table 3.1  Windom Calendar Month Average Effluent Limits 

Parameter 
Month of Year 

D J F M A M J J A S O N 
Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 5 mg/L 25 mg/L 

Total Suspended Solids (TSS) 30 mg/L 

Nitrogen, Ammonia (NH3-N) 8.2 mg/L 7.2 
mg/L 1.0 mg/L 3.3 

mg/L 
Total Kjeldahl Nitrogen (TKN) Monitor only 
Nitrate Plus Nitrate (NO2+NO3) Monitor only 
Phosphorus (P) Monitor only 
Chronic Toxicity  1.0 TUc 
Fecal Coliform -- 200 / 100 mL -- 
Chlorine, Total Residual 0.038 mg/L 
Dissolved Oxygen (DO) 10 mg/L 
pH 6.0 – 9.0 SU 
Salty Discharge Parameters Monitor only 
Copper Monitor only 

 



  
Windom, MN – T22.109023 Page 3-3 
Municipal Wastewater Denitrification Evaluation Prepared by Bolton & Menk, Inc. 

 

Figure 3.1.  Windom WWTF Aerial Overview 



  
Windom, MN – T22.109023 Page 3-4 
Municipal Wastewater Denitrification Evaluation Prepared by Bolton & Menk, Inc. 

 
 

Figure 3.2.  Windom WWTF Process Flow Diagram 



  
Windom, MN – T22.109023 Page 3-5 
Municipal Wastewater Denitrification Evaluation Prepared by Bolton & Menk, Inc. 

B. INFLUENT FLOW AND LOAD 
Influent wastewater characteristics include both municipal contributions as well as 

contributions from significant industrial users (SIU).  Total influent flow and pollutant 

loads for CBOD5, nitrogen and phosphorus are shown in Figures 3.3 through 3.6 along 

with the contribution from PM Beef Holdings.  As indicated, in 2010, PM Beef 

contributed nearly 74 percent of the influent nitrogen and approximately 25 percent of the 

influent CBOD5.  By 2014 and 2015, PM Beef nitrogen contributions dropped to 

approximately 50 percent of the influent TKN load prior to closing operations in 

November 2015. 

PM Beef Holdings was a leading processor and supplier of meat products to consumers, 

retailers, and food service operators.  Products included private-label and branded 

(Nature's Pride and Angus Beef Preferred Stock) case-ready beef supplied to food 

retailers, as well as other specialty meat products for restaurants and hospitality operators.   

Beginning in 2011-2012, PM Beef’s rate of production decreased and flow and waste 

loads declined.  As of November 2015, PM Beef ceased operations and stopped discharge 

from the pretreatment lagoons to the Windom WWTF.  Prior to that point in time, 

industrial wastewater passed through a lagoon pretreatment process which provided a 

reduction in CBOD5.  Nitrogen contributions from PM Beef were predominately received 

in the form of ammonia confirming the lack of nitrification in the pretreatment lagoons. 



  
Windom, MN – T22.109023 Page 3-6 
Municipal Wastewater Denitrification Evaluation Prepared by Bolton & Menk, Inc. 